PG8708

NO. | DESCRIPTION NO. | DESCRIPTION

1 Engine 31 Carburetor gasket(b)
2 Screw M6 <16 32 Air filter

3 Muffler gasket 33 Air filter washer

4 Muffler 34 Nut M6

5 Screw M6 X12 35 Air filter seal

8 Clip 36 Air filter cover

7 Fuel tube (length 140mm) 37 Screw 5T4.2X20
8 Fuel cock 38 Waher 4

9 Gasket 39 Rectifier

10 Carrying handle 40 Waher 8

il Screw M6 X 30 41 Screw M6 X 18
12 Fuel tank 42 Air filter element
13 Fuel tank cap 43 Screw M5 <20
14 Qil cup 44 Nut M4

15 Fuel filter 45 Screw M4 X 14

16 End cover 46 Receptacle

17 Screw M6 X80 47 Voltage Meter

18 Spring washer 6 48 Washer 3

19 Washer 6 49 Spring washer 3
20 Bottom rubber 50 Nut M3

21 Screw M6 X155 51 DC receptacle assembly
22 Spring washer 8 52 Screw §T4.2X9.5
23 Washer 8 53 Control panel

24 Rotor comp 54 Condenser

25 Stator assy 55 Screw ST4.2X13
26 Carburetor spring 56 Power pilot lamp
27 Carburetor connecting rod 57 AC protector

28 Rubber jacket 58 DC protector(10A)
29 Carburetor gasket(A) 59 Engine switch

30 Carburetor

RU90622-1




